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CoOPrPY
Tiloyd's Register of Jhipping.

This is to Certify tet o the request
of Messrs. Hitachi Shipbuildin & Bnge, Cospltds, Cnikko Shipyard, Osala =~
was

the Qooucisnihk . Forging Sraloasiings named below e examined

Electric furnace
and tested in accordance with the Society’'s Rules at their works on the

2Lth Hovember, 1961  and subsequently and found to be, so far as could
be ascertasned, sound and free from defects.
______________ tos (3) Itomadlinte Ol 0000000

......... o Exsmined a8 rough Lurne -

The test results are as follows:

] Tenacity Elongation | Reductionh Hardnes | Impact | Bend |
Test Mark T/in2 Kg/mm?| 94 in 2 | of Area .| Remarks
RN T = 2% B. H. N. |[Kg m/cm? | 120° 180° | .

Lo ﬂr_m Uk | Somm
RO T2 48 |3k (Od | = | = (Gesd
_B219 Wk | 36 | Ghed | - - |Goed

............................................................ —Examined finished machined and %been stamped as follows:

Port KOBE
} Date /f- /- 44 and magked
|
|
\

LLOYD'S KO/B for identification
NO HC-F 1905 *
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L | /{é/’ﬁ - ’é’,”eﬁﬁw“f’s Register.

This Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide that :-

“While the Committees of the Society use their best endeavours to ensure that the functions of the Society are properly
executed, it is to be understood that neither the Society nor any Member of any of its Committees is under any circumstances
whatever to be held responsible for any inaccuracy in any report or certificate issued by the Society or its Surveyors, or in-any
entry in the Register Book or other publication of the Society, or for any error of judgment, default or negligence of any of its
Committees or any Member thereof, or the Surveyors, or other Officers or Agents of the Society.”
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